AVSPARE.COM
parts catalog

505-5888 APRON GP S/N TJ51-UP AN ATTACHMENT AP-1055F ASPHALT PAVER




IMPLEMENTS

APRON GP
 
#KEBP62080830
 

505-5888: APRON GP

505-5888 APRON GP
S/N TJ51-UP
AN ATTACHMENT
i06756455 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4196 M [1] BOLT (M10X1.5X35-MM)  
2. 7W-9738 [1] WASHER (10.5X38X1.6-MM THK)  
3. 106-1242 [1] SPACER (13.8X23.75X12.7-MM THK)  
4. 145-1893 M [10] SCREW (M12X1.75X40-MM)  
5. 338-1086 [1] PIN AS  
6. 396-7135 Y [1] VALVE & MOUNTING GP (APRON FOLD)  
7. 396-7136 Y [1] LINES GP-APRON  
8. 399-8594 Y [1] CYLINDER & MTG GP-APRON (APRON FOLD)  
9. 503-4783 [1] PLATE AS  
  503-4787 [1] HINGE AS  
10. 503-4785 [1] PLATE AS  
  503-4787 [1] HINGE AS  
11. 503-4792 [2] BAR  
12. 505-5883 [1] PLATE AS  
13. 505-5885 [1] PLATE AS  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080831
 

505-9952: APRON GP

505-9952 APRON GP
S/N TJ51-UP
PART OF 522-1661 DISTRIBUTION AR
AN ATTACHMENT
i06756424 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4196 M [1] BOLT (M10X1.5X35-MM)  
2. 7W-9738 [1] WASHER (10.5X38X1.6-MM THK)  
3. 106-1242 [1] SPACER (13.8X23.75X12.7-MM THK)  
4. 145-1893 M [10] SCREW (M12X1.75X40-MM)  
5. 338-1086 [1] PIN AS  
6. 396-7135 Y [1] VALVE & MOUNTING GP (APRON FOLD)  
7. 396-7136 Y [1] LINES GP-APRON  
8. 399-8594 Y [1] CYLINDER & MTG GP-APRON (APRON FOLD)  
9. 505-5883 [1] PLATE AS  
10. 505-5885 [1] PLATE AS  
11. 505-9955 [1] PLATE AS  
  505-9961 [1] HINGE AS  
12. 505-9958 [1] PLATE AS  
  505-9961 [1] HINGE AS  
13. 505-9976 [2] BAR  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080832
 

547-8093: APRON GP

547-8093 APRON GP -HYDRAULIC FOLD
S/N TJ51-UP
PART OF 559-5244 DISTRIBUTION AR
AN ATTACHMENT
i07380300 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4196 M [1] BOLT (M10X1.5X35-MM)  
2. 7W-9738 [1] WASHER (10.5X38X1.6-MM THK)  
3. 106-1242 [1] SPACER (13.8X23.75X12.7-MM THK)  
4. 145-1893 M [10] SCREW (M12X1.75X40-MM)  
5. 338-1086 [1] PIN AS  
6. 396-7135 Y [1] VALVE & MOUNTING GP (APRON FOLD)  
7. 547-8091 Y [1] LINES GP-APRON  
8. 399-8594 Y [1] CYLINDER & MTG GP-APRON (APRON FOLD)  
9. 505-5883 [1] PLATE AS  
10. 505-5885 [1] PLATE AS  
11. 505-9955 [1] PLATE AS  
11A. 505-9961 [1] HINGE AS  
12. 505-9958 [1] PLATE AS  
12A. 505-9961 [1] HINGE AS  
13. 505-9976 [2] BAR  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080833
 

559-5892: APRON GP

559-5892 APRON GP -HYDRAULIC FOLD
S/N TJ51-UP
AN ATTACHMENT
i07380297 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8T-4196 M [1] BOLT (M10X1.5X35-MM)  
2. 7W-9738 [1] WASHER (10.5X38X1.6-MM THK)  
3. 106-1242 [1] SPACER (13.8X23.75X12.7-MM THK)  
4. 145-1893 M [10] SCREW (M12X1.75X40-MM)  
5. 338-1086 [1] PIN AS  
6. 396-7135 Y [1] VALVE & MOUNTING GP (APRON FOLD)  
7. 399-8594 Y [1] CYLINDER & MTG GP-APRON (APRON FOLD)  
8. 503-4783 [1] PLATE AS  
8A. 503-4787 [1] HINGE AS  
9. 503-4785 [1] PLATE AS  
9A. 503-4787 [1] HINGE AS  
10. 503-4792 [2] BAR  
11. 505-5883 [1] PLATE AS  
12. 505-5885 [1] PLATE AS  
13. 547-8091 Y [1] LINES GP-APRON  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#KEBP62080834
 

390-4848: BAR GP-NOSE

390-4848 BAR GP-NOSE
S/N TJ51-UP
PART OF 390-4740 SCREED AR
AN ATTACHMENT
i05753978 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 438-1091 [3] BAR-NOSE (MAIN)  
2. 446-1532 [2] BAR-NOSE (EXTEND)  
3. 8T-4192 M [24] BOLT (M12X1.75X25-MM)  
4. 8T-7971 [24] WASHER-HARD (13.5X25.5X5-MM THK)  
  M   METRIC PART
 
#KEBP62080835
 

454-0141: BAR GP-NOSE

454-0141 BAR GP-NOSE
S/N TJ51-UP
PART OF 453-6578 SCREED AR
AN ATTACHMENT
i05927115 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 8I-0888 B [24] SHIM (0.01-IN THK)  
2. 8I-0889 B [24] SHIM (0.02-IN THK)  
3. 8I-0890 B [48] SHIM (0.064-IN THK)  
4. 438-1091 [3] BAR-NOSE (MAIN)  
5. 446-1532 [2] BAR-NOSE (EXTEND)  
6. 8T-4192 M [24] BOLT (M12X1.75X25-MM)  
7. 8T-7971 [24] WASHER-HARD (13.5X25.5X5-MM THK)  
  B   USE AS REQUIRED
  M   METRIC PART
 
#KEBP62080836
 

390-4843: BAR GP-TAMPER

390-4843 BAR GP-TAMPER
S/N TJ51-UP
PART OF 390-4741 SCREED AR
Type 1
AN ATTACHMENT
i05751250 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 393-0063 [2] PLATE-WEAR  
2. 472-7043 [1] PLATE-WEAR  
3. 472-7044 [1] PLATE-WEAR  
4. 476-8641 [26] CLAMP  
5. 479-1837 [1] BAR-TAMPER  
6. 479-1838 [1] BAR-TAMPER  
7. 479-1839 [1] BAR-TAMPER  
8. 479-1840 [1] BAR-TAMPER  
9. 7X-0515 [16] WASHER-HARD (17X35X5-MM THK)  
10. 8T-4121 [26] WASHER-HARD (11X21X2.5-MM THK)  
11. 8T-4137 M [26] BOLT (M10X1.5X20-MM)  
12. 8T-4189 M [20] BOLT (M8X1.25X20-MM)  
13. 8T-4193 M [16] BOLT (M16X2X50-MM)  
14. 8T-5089 [16] PIN-SPRING  
  M   METRIC PART
 
#KEBP62080837
 

390-4843: BAR GP-TAMPER

390-4843 BAR GP-TAMPER
S/N TJ51-UP
PART OF 522-1492 SCREED AR
Type 2
AN ATTACHMENT
i07075838 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 393-0063 [2] PLATE-WEAR  
2. 510-8256 C [1] PLATE-WEAR  
3. 510-8257 C [1] PLATE-WEAR  
4. 476-8641 [26] CLAMP  
5. 510-8254 C [1] BAR-TAMPER  
6. 510-8255 C [1] BAR-TAMPER  
7. 479-1839 [1] BAR-TAMPER  
8. 479-1840 [1] BAR-TAMPER  
9. 7X-0515 [16] WASHER-HARD (17X35X5-MM THK)  
10. 8T-4121 [26] WASHER-HARD (11X21X2.5-MM THK)  
11. 8T-4137 M [26] BOLT (M10X1.5X20-MM)  
12. 8T-4200 CM [20] BOLT (M8X1.25X16-MM)  
13. 8T-4193 M [16] BOLT (M16X2X50-MM)  
14. 8T-5089 [16] PIN-SPRING  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
 
#KEBP62080838
 

393-0654: BAR GP-TAMPER

393-0654 BAR GP-TAMPER
S/N TJ51-UP
PART OF 416-9950, 477-2634 EXTENSION GP-SCREED
AN ATTACHMENT
i05761106 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 392-6341 [4] CLAMP  
2. 393-0661 [1] BAR-TAMPER  
3. 393-0662 [1] PLATE-WEAR  
4. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
5. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
6. 8T-4189 M [3] BOLT (M8X1.25X20-MM)  
7. 8T-5089 [2] PIN-SPRING  
  M   METRIC PART
 
#KEBP62080839
 

393-0665: BAR GP-TAMPER

393-0665 BAR GP-TAMPER
S/N TJ51-UP
PART OF 416-9953, 477-3119, 487-5623 EXTENSION GP-SCREED
AN ATTACHMENT
i05761107 KEBP6208
  For full view, you need register

Parts for your AP-1055F ASPHALT PAVER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 476-8641 [4] CLAMP  
2. 393-0666 [1] BAR-TAMPER  
3. 393-0667 [1] PLATE-WEAR  
4. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
5. 8T-4137 M [4] BOLT (M10X1.5X20-MM)  
6. 8T-4189 M [5] BOLT (M8X1.25X20-MM)  
7. 8T-5089 [4] PIN-SPRING  
  M   METRIC PART

Information:

Caterpillar Parts SIS Catalog AP-1055F :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.